

Test Report

No. CANEC1204435101

Date: 25 Apr 2012

Page 1 of 3

GENIUS DRAGON INDUSTRIAL LTD.

BLK B,13/F.,CHE WAH IND.BLDG.,1-7 KIN HONG STREET.,KWAI CHUNG, N.T.
HONG KONG

The following sample(s) was/were submitted and identified on behalf of the clients as : LAMINATED GLUE

SGS Job No. : CP12-017373 - SZ
Manufacturer : DONGGUAN GUANGLONG COLOR PRINTING CO.,LTD
Date of Sample Received : 17 Apr 2012
Testing Period : 17 Apr 2012 - 23 Apr 2012
Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).
Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.



Annie Liang
Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its preparation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested.

